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No.  Description  QTY 

1 
HEIGHT ADJUSTMENT WHEEL 
HANDLE COVER  1 

2 M6X6 SCREW  1 

3 
HEIGHT ADJUSTMENT WHEEL 
HANDLE 1 

4 HEIGHT ADJUSTMENT LOCK KNOB 1 

5 WASHER  7 

6 HEIGHT ADJUSTMENT WHEEL 1 

7 WASHER 1 

8 ANGLE ADJUSTMENT WHEEL 1 

9 SPACE RING   1 

10 M5X10 SCREW 17 

11 WASHER 1 

12 LOCK HANDLE 1 

13 M10 NUT  1 

14 WASHER  1 

15 WASHER 1 

16 LABEL  1 

17 M4X6 SCREW 4 

18 POINTER 45 ANGLE 2 

19 M5X10 PAN HEAD SCREW 14 

20 M5X8 SCREW  3 

21 ANGEL TOOTHROW  1 

22 PLATE 1 

23 M5X16 SCREW 4 

24 LIMIT WHEEL 2 

25 M5 HEX LOCK NUT  10 

26 PANEL LINING  1 

27 M5X10 HEX SOCKET HEAD SCREW 4 

28 SCALEPLATE 1 

29 SCALEPLATE BOARD 1 

30 WASHER 3 
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No.  Description  QTY 
31 SPRING WASHER 6 

32 WASHER 4 

33 DAMP SEAT 1 

34 SCREW 1 

35 RETAINING RING  2 

36 WASHER 2 

37 SCREW 1 

38 MAIN TRUNNION 1 

39 LIMITING BLOCK  1 

40 M5X16 HEX SOCKET HEAD SCREW 11 

41 MAIN TRUNNION GUADE (LEFT) 1 

42 PLATE 1 

43.1 FAN BAFFLE 1 

43.2 BALL BEARING 1 

43.3 MOTOR ROTOR 1 

43.4 BALL BEARING 1 

43.5 M4.8X60 SCREW 2 

43.6 MOTOR STATOR 1 

43.7 WAVY WASHER 1 

43.8 MOTOR CASING 1 

43.9 CARBON BRUSH 2 

43.10 BRUSH HOLDER 2 

43.11 CARBON BRUSH CAP 2 

43.12 RELIEF STRAIN 1 

43.13 M5X8 SCREW 2 

44 M5X35 HEX PAN HEAD SCREW  4 

45 TAPPING SCREW 14 

46 MOTOR BARRIER 1 

47 M12 NUT 1 

48 WASHER  1 
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No.  Description  QTY 
49 COPPER SLEEVE 1 

50 GEAR RACK 1 

51 SEAL RING O TYPE 1 

52 GEAR BOX 1 

53 BALL BEARING 1 

54 GEAR 1 

55 SEAL RING O TYPE 1 

56 CUTTER SHAFT BRACKET 1 

57 M5X20 HEX SOCKET HEAD SCREW 2 

58 SHAFT 1 

59 BALL BEARING 1 

60 WASHER 1 

61 MOUNTING PLATE BOLT 1 

62 BUSHING 1 

63 MOUNTING PLATE 1 

64 M4X4 SOCKET SET SCREW 3 

65 FLANGE 1 

66 BLADE 1 

67 CUTTER NUT 1 

68 OUTSIDE FLANGE 1 

69 RETAINING RING 2 

70 M6 LOCK NUT 1 

71 M6X20 HEX SOCKET HEAD SCREW 1 

72 M8 LOCK NUT 2 

73 SPRING SEAT 1 

74 SPRING 1 

75 M5X8 SOCKET SET SCREW 4 

76 
M6X16 HEX SOCKET HEAD 
COMBINATION SCREW 5 

77 RIVING DECK 1 

78 CLAMP 1 

79 RIVING LOCK LEVEL 1 
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No.  Description  QTY 
80 LOCK BOLT 1 

81 ADJUSTABLE CABLE CLAMP 2 

82 UPPER CAP 1 

83 CIRCUIT BREAKER 1 

84 POWER CORD 1 

85 PLATE 1 

86 WIRE CLAMP 2 

87 BUSHING 2 

88 LOWER CAP 1 

89 CAPACITANCE  1 

90 TABLE INSERT 1 

91 LOCK KNOB 1 

92 LOCK WHEEL  1 

93 SPRING 1 

94 RETAINING RING 4 

95 TABLE ADJUSTABLE WHEEL  2 

96 ROLLER PIN 2 

97 M4X8 COUNTERSUNK HEAD SCREW 9 

98 TABLE 1 

99 HANDLE COVER 2 

100 M3 RETAINER RING 4 

101 M5X16 SOCKET SET SCREW 5 

102 ADJUSTABLE WHEEL  2 

103 RIVING GUIDER 2 

104 TRUNNION 2 

105 SPRING WASHER 6 

106 M8X16 HEX SOCKET HEAD SCREW 6 

107 TRUNNION INSERT 2 

108 GUIDE FRAME 2 

109 PLATE 45 ANGLE 1 

110 PIN  1 
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No.  Description  QTY 
111 RIVING GUIDER 1 

112 GUADE PLATE 1 

113 PLATE COVER 2 

114 DUST JOINT 1 

115 LIMITING PLATE 1 

116 MAIN TRUNNION GUADE (RIGHT) 1 

117 WRENCH 1 1 

118 WRENCH 2 1 

119 FEEDING BAR 1 

120.1 CONNECT BAR COVER  2 

120.2 M5X35 HEX SOCKET HEAD SCREW 4 

120.3 CONNECT BAR 1 

120.4 M5X10 HEX HEAD BOLT  4 

120.5 WRENCH 2 

120.6 SPRING PIN 2 

120.7 LOCK BLOCK 2 

120.8 FENCE 2 

120.11 END COVER B 1 

120.12 SIDE SLIPPING SCALE 2 1 

120.13 END COVER A 1 

120.14 SIDE SLIPPLING SCALE 1 1 

121.1 FENCE COVER A 1 

121.2 FENCE  1 

121.3 FENCE COVER B 1 

121.4 HEX SOCKET HEAD SCREW 1 

121.5 BEARING 1 

121.6 ROLL PIN 1 

121.7 
M5X12 HEX SOCKET HEAD 
COMBINATION SCREW 6 

121.9 FENCE ASSEMBLY 1 

121.10 M8X8 SET SCREW 2 

121.11 M10X45 HEX HEAD BOLT  1 



   TWX7CS002 CONTRACTOR SAW 

 

  29.01.2019 
 
 
 
 

No.  Description  QTY 
121.12 STEEL BALL ROLLER 4 

121.13 LOCK NUT 1 

121.14 M5X35 SPRING CYLINDRICAL PIN 1 

121.15 M8 KNURLED NUT 4 

121.17 SCREW ROD 1 

121.18 HANDLE SLEEVE 1 

121.19 HANDLE COVER 1 

121.20 M8X85 HEX SOCKET HEAD SCREW 1 

121.21 ECCENTRIC WHEEL 1 

121.23 FENCE FRICTION PLATE  2 

121.24 M6X8 COUNTERSUNK HEAD SCREW 2 

121.25 FENCE ADJUSTMENT PLATE 1 

121.26 LEAF SPRING  1 

122.1 WASHER 9 

122.2 BARRIER 2 

122.3 CONNECTING ROD 4 

122.4 M5X10 PAN HEAD SCREW 4 

122.5 DUST COLLECTING COVER 1 

122.6 M5X10 HEX HEAD BOLT 4 

122.7 TOP BARRIER 1 

122.8 PIN 1 

122.9 FRONT RAIL 1 

122.10 STEEL BALL 1 

122.11 SPRING 1 

122.12 WRENCH  1 

122.13 WRENCH SCREW 1 

122.14 SET PIN 1 

122.15 RETAINING RING 2 

122.16 RIGHT ANTI-KICKBACK PAWLS 1 

122.17 TAPPING SCREW 2 

122.18 FLAT WASHER   2 
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No.  Description  QTY 
122.19 CAP 2 

122.20 SPRING 1 

122.21 ANTI-KICK PIN 1 

122.22 RIVING KNIFE 1 

122.23 ANTI-KICKBACK PAWL BUTTON 1 

122.24 SPRING 1 

122.25 LEFT ANTI-KICKBACK PAWLS 1 

122.26 ANTI-KICKBACK PAWL HANDLE 1 

122.27 SPRING PAN 1 

122.28 PAN HEAD SCREW  4 

123 SPRING 1 
 


